& OPAMS Bl edt

e

ZXK -5 Tl

A~ T i
MBI B
R AL 5 % &
weEEZXm
BEEEHMm
MR E XM
EBEEmMm
R EEM
fh R E 2 M
R EEMm
b B S S
YA RSUE#HE 1)

363-0017
=018-0134
=018-0134
&994-0012
&960-0102
&940-1104
388-8006
&310-0853
&322-0026
®379-2105
&501-6233
&790-0047

BEERMINmAE2T B9 - 37
MBERICHENERIBDERIROT2-3
RARICHERRRIB DI RFRDTF2-3
WHEEBXEMATAEH F3920-1
EEREEMEBFT —2&K1-1
HMEREREMEDBEN 2617
EBRERDGME/ AMEINL6-6
TR K PO E #1828
fmRBEBHEXS 645 -4
ERRMMBMHEXEHNIG
BEERNESTI S ERH30-1
BEREMUMKRFPIIA1TE23-18

Z048(771) 1181(1)
0184 (43)4160(f)
0184(43)4121(K)
023 (654) 0681
Z0245(53) 0885
&0258(23) 1329
(26 (293) 4888- 2693
@ (29(241) 3751- 3752
@ (289(76) 0187
& 027(268)3119
2 058(393) 0041
Z2(089(973) 2325

FAX048(771) 1529
FAX0184(43)4120
FAX0184(43)4120
FAX023(654) 7387
FAX0245(53)6768
FAX0258(23) 1354
FAX026(292)0815
FAX029(241)3752
FAX0283(76) 0069
FAX027(268) 3862
FAX058(391)3014
1)

(
FAX089(971) 2563

2008 01

DMC-603C
DMC-703B

IN="F") X}
PARTS LIST

DMC-703'B




B e ________ o

& HICHELT

(1) BREXOHE . AEORHMES - 3—FES  BREH  KE2LTWHRE 2T,

(2) EXHHEDEBRIZMT F A,

(3) WERRELT. COMERRA2HEERRC27,

(4) REHCHREXPRIIL 2T0T. RECHEUEC 27,

(5) MREEFCLVSOWRTIED, CLL2HE¥DHY 2TOTHREEESTADO L, HETEVET,

®NOTICE (Reques for Customers)

(1) Inplacing an order for parts, be sure to specify the index number in this liems and the number of parts.

(2) Return of ordered goods cannot be accepted.
( 3) Be sure to use the standard parts listed herein as repair parts.

Use of other maketed or similar goods often causes a deterioration of performance and an earlier damage.
(4 ) Since orders for parts rush in during the demand season, earlier order are recommended.

(5) Asinsomo cases forms and dimensions may be different owing to remodelling of modifications, order parts upon

notting the model number.

(5]
(7 )

azunoBE [BEFSYY- AR |
m % & [TAbS DMC-603 |
E % [oMc-603-C |

IYYYORR [GBIBOLN-371 |

# # & % [100001 ]
% 4

\5'%3.‘:3 FRFET WA h%&ﬁﬂiiﬁ:‘%ﬁ/

TOIATHES
GB180-000001

—_—

DMC-603 - C (ztsNo 080001~ 208 & &)
DMC-=703 - B =tNo 200401~ 205 & W)

&

= R
CONTENTS

R

SECTION NAME

A.

Ir & m m ©O O W

rSUAZwI I —ABE
TRANSMISSION CASE GROUP

FSUAZ v I FTEER

- TRANSMISSION GEAR GROUP

Sapriy - Tz —FAR

- CHASSIS & FENDER GROUP

N\ FIVES

- HANDLE GROUP

a2 O—IVER

- CONTROL GROUP

T3 A RRIN— T3 B%

- ENGINE & BELT COVER & TENSION GROUP

E§RAIIR

- WHEEL GROUP

TE& - TERAR

+ ACCESSORY PARTS & TOOL GROUP

oo
ENGINE

GB180LN-371 (DMC-603C)

GM231LN-351 (DMC-703B)



FS2A

—
—
—

w39 — A%

TRANSMISSION CASE GROUP

FSUOAZ v A — AR
. TRANSMISSION CASE GROUP

Rilig=| 3a—F &5 i A # Ei o fili &

No. CODE No. PARTS NAME QTY REMARKS
A-01 1109 0105000 | =wvarPve TRANSMISSION ASS'Y 1

A-2 [ 109 0111 Q00 | S w¥a i —A (f31) CASE, transmission (R) 1

A-3 | 109 0112 000 | R w¥rabr—A (X) CASE, transmission (L) 1

A-4 | 108 0223 000 | A KZZvFT7—L (7) ARM (R), side clutch 1

A-5 [ 108 0222 000 | A KZZwFT—L (k) ARM (L), side clutch 1

A- 6 | M71 0215 000 | A K& ZvFav R ROD, side clutch 2

A-7 | 108 0224 000 | =34 > bhLos— (FK) LEVER (L), joint 1

A-8 | 108 0225 000 | ¥aAd > hrii— (f) LEVER (R), joint |

A-9 | M67 0234 001 | ¥+ w7 CAP 2

A-10 | MO8 1016 000 | S 7 X< PIN, clevis 2

A-11 | 90R 1200 001 | OV > T-12 "0" RING T-12 T302| 4

A-12 | 9RE 1000 005 | EV > S-10 "E" RING S-10 2

A-13 | 9ST 0161 603 | 7V K ¢ 16x16¢ | PIN, split olox16¢| 4

A-14 | M67 0311 020 | 7 &—74—2 (E. f) FORK(LR), shifter 1

A-15 | M71 0311 010 | 7 &—mw F (&£. %) ROD(L.R), shifter |

A-16 | 9SP 0402 205 | AF VT ¥ dd4x22¢ PIN, spring ddx2210 2

A-17 | M71 0216 000 | #5— COLLAR 1

A-18 | M67 0312 020 | 7% —7#+—2Z (H) FORK(H), shifter 1

A-19 | M71 0312 010 | 7 &—uaw K (H, H ) ROD(H, H' ), shifter rod 1

A-200 | MB7 0313 000 | 7 &—uaw Ro4 A BRACKET A, shifter rod 1 | HI7®#12H~
A-20 | M67 0313 001 | 7 &—mw RFusr A BRACKET A, shifter rod 1 ~HI74E11H
A-21 M67 0314 000 | 7 &%—uaw Rkws B BRACKET B, shifter rod l

A-22 | M67 0315 000 | 28w ¥ A PACKING A 1 | ~HI5%2RH
A-23 M67 0316 000 | »%w &> B PACKING B 1 ~HI15%2H
A-24 | MB7 0317 000 | 23w F2 C PACKING C 6

A-25 | M67 0318 000 | Kb BOLT 3

A-26 | MO7 0314 000 | >7&—aw FAI4 SPRING, tightening shifter 2

A-27 | MO7 0314 010 | 7 &Z—uaw FAZ34 (B) SPRING(B), tightening 2

A-28 | 9SB 2500 000 | AF—IR—I 5/16" BALL, steel 5/16" 5

A-29 9BT 0803 000 | HEnk M8 x 30 ¢ BOLT M8 x 30 ¢ 2

A-30 | 9BT 0802 000 | Ak M8 x 20 ¢ BOLT M8 =20 ¢ 2

A-31 | 9BT 0603 500 | Ak M6 % 35 ¢ BOLT M6 = 35 ¢ |

A-32 | 9BT 0601 800 | A b M6 = 18 ¢ BOLT M6 x 18 ¢ 1

A-33 | 9SW 0800 000 | /3AxHH A b8 WASHER, spring ¢ 8 4

A-34 | 9SW 0600 000 | 73FHA4 A% ¢ 6 WASHER, spring ¢ 6 2

A-35 | MB0 0116 000 | Fa2v ot PLUG, ail 1 | HI7#12H ~
A-36 | 9BH 0601 470 | 7 TRV b M6 x14 ¢ BOLT M6 x 14 ¢ 24

A-37 | ONF 0600 000 | 75 > {f+w b NUT 24

A-38 | M54 0223 000 | = KFr v CAP, sealed 1

A-39 | 9CR 0501 003 | DF~=a A M5 x 10 ¢ SCREW M5 x 10 ¢ ‘

_2_




FSURAZTvIass— A%
TRANSMISSION CASE GROUP

FSUAZTwvI S — AR
. TRANSMISSION CASE GROUP

RES| a—F &5 0 it # R R fii  #
No. CODE No. PARTS NAME Q TY REMARKS
A-40 | 9OW 0816 160 | >—Twir¥ $8 PACKING, oiloutlet ¢ 8 1
A-41 | 9BT 0801 003 | &= b M8 x 10 ¢ BOLT M8 x 10 ¢ 1
A-42 | M71 0912 004 | F=>PHA R A GUIDE A, change 1
A-43 | M71 0913 003 | Fx>2HA K B GUIDE B, change 1
A-44 | 9SP 0402 205 | AF VT p4dx221¢ PIN, spring d4x221¢ 2
A-45 | 108 1420 000 | AA v~>—2 22 MARK, oil 2.2 |




FSUAZvI I FTRE
TRANSMISSION GEAR GROUP

FSOAZ v a3 FETEHER

- TRANSMISSION GEAR GROUP

RES| a—F &S il i # L i fii &
No. CODE No. PARTS NAME Q TY REMARKS
B-1 |109 0212 000 | 2o 2 SHAFT, main 1
B-2 | 108 0221 000 | Fz22FF 25T x 36T GEAR, change 25T x 36T 1
B-3 |[108 0220 000 | FzroFF 15T GEAR, change 15T 1
B-4 | 9BB 6004 000 | &R—n71) > #6004 BEARING, ball #6004 1
B-5 |9BB 6203 000 | "R—nx71 2 #6203 BEARING, ball #6203 1
B- 6 | 9RR 4200 015 | AFwFY &7 R-42 RING, snap R-42 1
B-7 | 9RR 4000 015 | AFw 7Y 7 R-40 RING, snap R-40 1
B- 8 |90S 2042 1002 | A4 nvr—i SC-204210 | SEAL, ail SC-204210 1
B-9 | 90S 1740 0802 | # A4 w—iv SC-17408 SEAL, oil SC-17408 1
B-10 | M67 0214 000 | 22 SHAFT, second 1
B-11 | M71 0212 000 | 22 F ¥ H> GEAR, second shaft 1
B-12 | M67 0215 000 | 227 A5 — COLLAR, second shaft 1
B-13 | M07 0217 001 | ¥4 % A WASHER A 3
B-14 | MO7 0234 002 | AW ¥ 7 FHSwF > (44)| PACKING, shaft with screw 3
B-15 [ M07 0313 001 | 74&—uawv K3 wikwE PACKING, shifter rod 4
B-16 | 9NB 1519 182 | =— K7 1) 2 KTI151918 | BEARING, needle KTI151918 | 2
B-17 | 9NT 1000 010 | +w b M10 P125 | NUT MI10 P125| 4
B-18 | 9SW 1000 000 | /344 % ¢ 10 WASHER. spring ¢ 10 4
B-19 | 108 0213 000 | 4>V Z¥¥ GEAR, reduction 1
B-20 | M67 0217 000 |~ v o2& SHAFT, reduction |
B-21 | M67 0218 000 | o v oo 2 ho— COLLAR, reduction shaft 1
B-22 | M67 0219 000 | ##H % A WASHER A 4
B-23 | M67 0220 000 | # >V o200 wiy— WASHER, reduction shaft 2
B-24 | 9NB 2226 132 | =— A7) 22" KT222613 BEARING, needle KT222613 4
B-25 | 90R 1600 005 | OV & S-16  T302 | "O"RING S-16 T302| 4
B-26 | 9CD 0801 603 | ¥ a4 MEx16 ¢ SCREW M8 x 16 ¢ 2
B-27 | M67 0221 000 | A R —F+F GEAR.idler 1
B-28 | M67 0242 000 | 7A K5—2 72 SHAFT, idler 1
B-29 | 9FW 1200 000 | EZH¥H 4 ¢ 12 WASHER, plain ¢ 12 2
B-30 | 9SW 1200 000 | 7SFHAH % ¢ 12 WASHER, spling ¢ 12 2
B-31 | 9NH 1200 050 | 5T+w b MI2 P15 | NUT,5T MI12 PL15 | 2
B-32 | 108 0214 000 | ¥+ o7 FF GEAR, axle shaft 1
B-33 | M67 0244 001 | RV —~ SLEEVE 2
B-34 | M67 0245 002 | > v 2 SHAFT, axle 2
B-35 | M67 0246 000 | %A K7 5w FIrix SPRING, side clutch 2
B-36 | M67 0247 001 | V2 RING 2
B-37 | M67 0248 002 | m—5— ROLLER 16
B-38 | M67 0249 002 | #<5— COLLER 2
B-39 | M62 0212 000 | +A> 2 SHAFT, in side 1
B-40 | M62 0222 000 | >+ T 7 H % WASHER, axle shaft 2

767




FSUAZT v a ETER
. TRANSMISSION GEAR GROUP

RHEES| a—F &5 hid fih # i ¥ e &
No. CODE No. PARTS NAME QTY REMARKS
B-41 | M67 0252 000 | A b wos—HH % WASHER, stopper 2
B-42 | M99 0212 000 |V—Z2 VT WR-37 CLIP WR-37 2
B-43 | M99 0211 000 | H—Z2 Vw7 WR-47 CLIP WR-47 2
B-44 9SB 3000 000 | AF—IHR—i 3/8" BALL, steel 3/8" 24
B-45 | 9BB 6007 000 | R—n7Y & #6007 BEARING, ball #6007 2
B-46 | 9RR 6200 015 | AFwFY o R-62 RING, snap R-62 2
B-47 | 108 0218 000 | A b wik—H¥H % WASHER, stopper 2 | (FREI> L)
B-48 | 90S 3562 1914 | A4 vr—v QLFY35621319 | SEAL, oil QLFY35621319] 2
B-49 | M71 0213 000 | »swZF¥ GEAR, back 1
B-50 | M67 0227 000 | »sw o2 SHAFT, back 1
B-51 | M67 0228 000 | »sw oo hs5— COLLAR, back shaft 1
B-52 | Mb4 0227 000 | HF#H A WASHER I
B-53 | 9NB 1519 132 | =— Ki~7 Y 2 KT151913 BEARING, needle KT151913 2
B-54 | M67 0250 001 | A FZ5vFT74—7 FORK, side clutch 2
B-55 | M67 0230 000 | 74 —Z %7 b SHAFT, fork 2
B-56 | M67 0251 000 | 74—2Z ¥ PIN, fork 4




Vvr—=2 - 75—k
CHASSIS & FENDER GROUP

C 24
. CHASSIS

215 -k
& FENDER GROUP

RiiES] a—F &9 B W % wit| o=
No. CODE No. PARTS NAME Q TY| REMARKS
C-1 | 108 0411 001 | v—¥ 7V —LA FRAME, chassis 1
C-2 | M67 0412 000 | ZF—AT AV T — COLLAR, tightening case 8
C-3 | M67 0413 002 | Zu b kewF HITCH, front l
C-4 | 9BT 1203 503 | HFw b MI12x35¢ BOLT MI2x35¢ 2
C-5 | M67 0414 000 | AZ K STAND |
C-6 | M67 0415 000 | AZ > R4~ PIPE, stand |
C-7 | M97 0412 000 | AZ > Kkt SPRING, stand 1
C- 8 |9BT 0806 203 | ®i b M8x62¢ | BOLT M8x62¢ | 5
C-9 | ONT 0800 003 | +w b M8 NUT M8 5
C-10 | 9SW 0800 003 | 73394+ 8 WASHER ¢ 8 5
C-11 | 9BT 1006 503 | ARk MI10 =65 ¢ BOLT MI10x 65 ¢ 1
C-12 | 9NT 1000 003 | +w b M10 NUT M10 1
C-13 | 9SW 1000 003 | 74 % ¢ 10 WASHER ¢ 10 1
C-14 | 108 0511 000 | 7= >4 — FENDER 1
C-15 | 9BT 0601 263 | 22 A+ b M6 x 12 ¢ BOLT M6 x 12 ¢ 4
C-16 | 9NT 0600 003 | +w b M6 NUT M6 4
C-17 | 9SW 0600 003 | /NA WA+ &6 WASHER, spring ¢ 6 4 e

C-01 | M670501000 | R¥/m I Tu8—F7 v EXTENSION FENDER ASS'Y | 148 | oorion a2
C-18 | MG7 0512 000 | vy a7z &— (X) FENDER(L), extension 1 |7
C-19 | M67 0513 000 | KR¥a 7z X— (f) FENDER(R), extension 1
C-20 | M23 0513 000 | ZvaLdtroA & (%) PLATE(L), setting rubber 1
C-21 | M23 0516 000 | ZAvdLAHoqg X (£) PLATE(R), setting rubber 1
C-22 | M23 0514 001 | h¥a 7oA —AL T4 (%) | RUBBER(L), sheet 1
C-23 | M23 0515 001 | h¥ya7zrX—AL T4 () | RUBBER(R), sheet 1
C-24 | 9CR 0601 703 | 2% MG x 17 ¢ SCREW M6 x 17 ¢ 6
C-25 | 9BT 0601 263 | A& A+ b Mbx 12 ¢ BOLT M6 x 12 ¢ 4
C-26 | ONW 0600 043 | =3 w+v b M6 NUT, wing M6 4
C-27 | ONT 0600 003 | +w b M6 NUT M6 6
C-28 | 9SW 0600 003 | /3 HH * ¢6 WASHER, spring ¢ 6 10 |-

C-29 | 8MA 0063 000 | F¥ w7 MUV Frv—2 MARK 1

- 10 =




D.

N\ FIVERR
HANDLE GROUP \

-

DMC-703

D.

I\ FIVES&
HANDLE GROUP

RUES| a—F &S il i # Eiin HE fis &
No. CODE No. PARTS NAME Q TY| REMARKS
D-1 108 1425 002 | " KT v A BRACKET, handle | HI2&E3H ~
D-1 [ 108 1425 001 | N BT w A BRACKET, handle 1 | ~HI2%#E2H
D-2 | 109 0616 001 | Fv—1h PLATE 1 | HI2Z®#E3H ~
D-2 | 109 0616 000 | Fv—1h PLATE 1 | ~HI2&E2H
D-3 [ 109 0614 004 | "> Ko bf BRACKET 1 HI7812H ~
D-3 | 109 0614 002 | N> Koo BRACKET 1 | ~HI7#E11A
D-4 | 109 0615 001 |aT7A4T752Y FLANGE 1 | HI2ZE3A~
D-4 | 109 0615 000 | 274752 FLANGE 1 | ~HI2&E2H
D-5 | 9BK 0802 593 | b 3Rk Y F@HEN bk M§x25¢ | BOLT M8 x 25 ¢ 4 | HRE3A~
D-5 |9BK 1002 583 | /sA&YF@&HN b MIOx25¢ | BOLT MIOx25¢ | 4 | ~HI2&2R
D-6 | 103 1012 000 | ¥4 & ¢ 10 WASHER, spring ¢ 10 4 ~HI1252H
D-7 | 109 0617 003 | #A4 Ko ris— LEVER, turning 1
D-8 | M88 0618 000 | A4 k¥ =A2) JOINT, turning 1
D-9 |9SP 0402 205 | A7V ¥ PIN, spring 1
D-10 | 109 0618 000 | A KoK PIN, turning 1
D-11 | TI0 0272 000 | >+ 2K SHAFT, axle 1
D-12 | 9RP 0612 003 | RE > $6 "R"PIN o6 1
D-13 | M88 0616 000 | A kw27 7 SPRING, turning 1
D-14 | 124 0830 000 | W0V w= Zn GLIP, black 1
D-15 | 108 0851 000 | A ¥v—wi A MARK 1
D-16 | 108 1322 003 | R ATF—H> STAY 1 | HI2ZE3A ~
D-16 |[108 1322 002 | R AT—Ah STAY 1 ~HI1242H
D-17 | 9BK 1003 083 | 783V FDHEL b M10 =30 ¢ BOLT MI0 =307 2 | HI2&E3H ~
D-18 | 9BK 1002 583 | 7832w F@F b MI0x25¢ | BOLT MI0x25¢ | 2 | ~HI242H
D-19 | 9FW 1000 003 | B ZH#4H % ¢ 10 WASHER,plain ¢ 10 ]

D-20 | 9BK 0802 093 | B /37w F@HRL b M8x20¢| BOLT M8 x 20 ¢ 1

D-21 109 1013 001 | A FZovFEvIa CLUTCH, side 2 | HI2Z®E3/8 ~
D-21 [ 109 1013 000 | WA K& SwFLwa CLUTCH, side 2 | ~HI2&E2R
D-22 | 109 1014 002 | EwahiE—H HOLDER 1 HI2&E12H ~
D-22 [ 109 1014 001 |t adbhvX—>RHr HOLDER 1 ~HI124E11H
D-23 [ 109 0612 004 | N FNIY—h CHASSIS, handle 1 | HI2&E3H ~
D-23 | 109 0612 003 | N> R v—2 A CHASSIS, handle 1 | ~HI2&E2H
D-24 | 9CV 1500 001 | 2w & A ~)VE BELT 4

D-25 | 109 0620 000 | A s—AT— (k) STAY(L), cover 1

D-26 | 109 0621 000 | A s—2AFT— (£) STAY(R), cover 1

D-27 | 9CR 0601 003 | +=a% ¥ M6 x 10 ¢ SCREW M6 x 10 ¢ 2

D-28 | 9SW 0600 003 | 7844 A ¢ 6 WASHER, spring ¢ 6 2

D-29 | M91 0615 001 | 7a > hAss— A COVER A, front 1

D-30 | 9CD 0501 213 | w NV Zax M5x 12 ¢ SCREW M5x12¢ 2

D-31 9FW 0500 022 | 74 =w a7 vy ¢5 WASHER, finish ¢5 2




N\ FIVER NS K VRS
D. HANDLE GROUP | D > %

HANDLE GROUP

RiLFES| a—F &5 i il % i #HE fii #
No. CODE No. PARTS NAM Q TY| REMARKS
D-32 | 109 0625 000 | ¥ v—>Fv w7 CAP, chassis 1
D-33 | 9TB 0401 013 | @x w23y  MAx10¢ SCREW M4 x 10 ¢ 2
D-34 | 109 0626 000 | "> Ky —3 b VA523A 7| PIPE 1
D-35 | 9BT 1211 503 | R b M12x115¢ | BOLT MIZx115¢] |
D-36 | 9NC 1200 003 | 7w+ w b M12 NUT, cap M12 |
D-37 | 9SW 1200 003 | 73484 % M12 WASHER, spring M12 1
D-38 | 9FW 1200 003 | EZHH % M12 WASHER, plain  M12 1
D-39 | 109 0737 002 | A hAA T SWITCH, light 1 | 703B
D-40 | 109 0651 001 | N> K (&) HANDLE(L) 1 HI2&E3H ~
D-40 | 109 0651 000 | N> K (%) HANDLE(L) 1 | ~HI2&2AR
D-41 | 109 0652 001 | >/ K (£9) HANDLE(R) 1 | HI2Z&E3A ~
D-41 | 109 0652 000 | >/ K (13) HANDLE(R) 1 | ~HI2&2H
D-42 | 109 0627 000 | N R AT— STAY, handle 1
D-43 | 9BT 1002 503 | &k MI10 =25 ¢ BOLT MI10x25¢ 2
D-44 | 9FW 1000 003 | B WA % ¢ 10 WASHER,plain ¢ 10 2
D-45 | 9SW 1000 003 | 73444 A ¢ 10 WASHER,spring ¢ 10 2
D-46 | 9NC 1000 003 | 7Zua+ v b M10 NUT,cap M10 2
D-47 | 124 0618 000 | N> Fa=FY GLIPhandle 2
D-48 | FR63048A AT AL VF (FTTE) SWITCH,stop 1
D-49 | M81 2311 000 | AA wFHIii— COVER,switch 1
D-50 | M81 2312 000 | Ass— MUV TSP FLANGE 1
D51 | 124 0646 000 | A4 wFrFava—F CORD,extension 1
D-51 124 0646 001 | AAvFrFava—F CORD,extension 1 HAOE A~ 603C
D-52 | 9BT 1217 563 | #Z AHK N b M12x175¢ | BOLT MIZ=x175¢| |
S D-53 | 9FW 1200 003 | E Z¥ A % ¢ 12 WASHER,plain ¢ 12 1
DMC-703 D-54 9SW 1200 003 | 23AHH & ¢ 12 WASHER,spring ¢ 12 1
D-55 | M77 0617 000 | N> kv aorl o5 CLAMP,adjusting handle 1
D-56 | 8MA 0009 000 | 7>¥dbravvw—2 MARK 1
D-57 | 8MA 0027 000 | 7 A >FREx~v—2 MARK 1
D-58 | 8MA 0084 000 | /3w A4ar~<—2 MARK 1
D-59 | 8MA 3049 000 | AZx > FFN2v—72 MARK 1 | H2O%E4: 7~ 603C
D-59 | 8MA 0446 001 | A& FFx2v—72 MARK 1 | HI5%12H ~603B
D-59 | 8MA 0446 000 | A& > FF)x2v—72 MARK 1 | HI2E3A ~ 603B
D-59 | 8MA 0268 000 | A&XZFFv—2 MARK 1 ~HI24%2H 603A
D-59 | 8MA 0447 000 | A X FFv—72 MARK 1 | HI2ZE3A~ 7038
17 D-59 | 8MA 0269 000 | X FFNv—2 MARK 1| ~HI2E2A 7038
D-60 | 8MA 0089 000 | &> F~v—7 MARK 1 |703B
D-61 | 8MA 0090 000 | 2 XA N2 MARK 1
D-61 | 8MA 0091 000 | =2 AA > MARK 1 | 703B
D-62 [109 1414 000 | P koFVAHh~v—7 MARK 1




> O—JVESRR
. CONTROL GROUP

O-5U535yF
DA~ (O-5U8) 77 95

2 O— VR
= CONTROL GROUP

RILES| 2—F &5 i i % h ¥ i &
No. CODE No. PARTS NAME Q TY| REMARKS
E-1 | 112 0861 000 | o wFLai— LEVER, main clutch 1
E- 2 | G57 0831 000 | =4 > (&) JOINT L 1
E-3 | 112 0863 000 | 225 wFATFY Y SPRING, main clutch 1
E- 4 | 9BT 0603 003 | &b M6 x 30 ¢ BOLT M6 x 30 ¢ 1
E-5 | ONT 0600 003 | v b M6 NUT M6 1
E-6 | 112 0864 000 | vos—Ahwr&— L COUNTER, lever L 1
E-7 | 112 0865 000 | vos—Awr4&— H COUNTER, lever H 1
E-8§ |G57 0832 000 | ONZZwF WL ON CLUTCH, WL 1
E-9 | G57 0833 000 | AbwFoZZwF WL CLUTCH, stop WL 1
E-10 | 112 0868 000 | ¥=xZHh5— COLLAR 2
E-11 | 124 0823 000 | v s SPRING 1
E-12 | 9BT 0809 003 | En b M8 =90 ¢ BOLT M8 x 90 ¢ 2
E-13 | 9NP 0800 083 | A—s%—mwZF+w b M8 NUT M8 2
E-14 [ MI13 0825 000 | 7>23>0A4¥v—23A b JOINT, tension wire 2
E-15 | 112 0874 000 | ¥aA > 7L —F PLATE, joint 1
E-16 | 9FW 0600 003 | e ZHH 4 ¢ 6 WASHER, plain ¢ 6 4
E-17 | 9ST 0201 503 | wV K ¢p2x15¢ PIN, split ¢2x151¢ 4
E-18 | 112 0869 000 | ZZ wFAN— COVER, clucth 1
E-19 | 9CR 0601 653 | tZ 34V Fa%> MEx16¢ SCREW, w/spring washer M6x16¢| 3
E-20 | 124 0828 000 | 8ZVwr Zn ON 8 GLIP, black 1
E-21 | 124 0829 000 | 87V v T 8 GLIP, red 1
E-22 |124 0831 000 | 1QZ VYT TA 10GLIP, red 1
E-23 | 112 0872 001 | 22> vFT74F— L WIRE(L), main clutch L 1
E-24 | 112 0873 001 | a5 vFTU4¥— R WIRE(R), main clutch H 1
E-25 | MI3 1754 000 | 73k wsilosi SPRING, tension tightener 2
E-26 | M08 1016 000 | k7 &~ PIN, clevis 4
E-27 | 9ST 0161 603 | 7V E > ¢ 1.6x16¢ | PIN, split $pl16x16¢| 2
E-28 | 109 0654 000 | @—& V=25 wvFLis— LEVER, rotary clutch 1
E-29 | 124 0830 000 | 10V w2/ Zn 10GRIP 1
E-30 | 9RE 1000 005 | EVU 2 E-10 "E'"RING E-10 1
E-31 | 109 0629 000 |/sw 27T 474YF WIRE, back safety 1
E-32 | MI3 0825 000 | 7>¥a»7A¥TaAf b JOINT, tension wire 1
E-33 | 9FW 0600 003 | S HH A M6 WASHER, plain M6 2
E-34 | 9ST 0201 503 | vV E> PIN, split 2
E-35 | M08 1016 000 | ko7 &A~vHE PIN, clevis 1
E-36 | 9RR 0612 003 | £ 6 PIN 6 1
E-37 | 109 0655 000 | 2725 wF A x— (H) COVER,clutch R 1
E-38 | 9BK 0601 693 | EZ/53WHFDHEINL b MEx16¢| BOLT, w/washer M6 x 16 ¢ 1
E-39 | 9CR 0601 653 | o34V Fa%Y Mex16¢ SCREW, w/washer M6x16¢| 2
E-40 | 9FW 0600 003 | ¥4 4 M6 WASHER, plain M6 1




> +O—IVER
. CONTROL GROUP

Bl e LT
4t — (O-5U4ED

(6> =

({108

5
2 O
m'l(l

Q\OU

no
(#)]
N\
p
Cﬂf
\c? 2'\@\1\0)
) 7s)
b 3

9

[9¢]
N
(o))
ol
»
s

2 O—IVESR
» CONTROL GROUP

ReiFE=| I—F BH i i # g R i #
No. CODE No. PARTS NAME Q TY REMARKS
E-41 | 9RR 0612 003 | RE > 6 "R"PIN 6 1
E-42 | 109 0630 002 | vaws¥r PIN 1 | HI2&E3H ~
E-42 | 109 0630 001 | a3 ws ¥ PIN 1 | ~HI24E2A
E-43 | 109 0631 003 | N EAYaoF oA — WIRE 1| H2OBEAE A~
E-43 | 109 0631 002 | " RA¥aoy U4 v— WIRE 1 | ~H2054E
E-44 | E13 6000 010 | ZZ wF1Lii— LEVER, cluth 1 | H20&~
E-44 | E13 1158 001 | 25 wF1Loi— LEVER, cluth 1 | ~H20%
E-45 | 9CV 1500 001 | a>~<wZ A~V CA-150A | BELT 4
E-46 | 109 0911 000 | Fx= ¥ Los— LEVER, change |
E-47 | M67 0912 001 | F=>Zros—wir SUPPORT, change lever I
E-48 | M67 0916 003 | F=>P L —a7 A 3% SPRING, change lever fix 1
E-49 | 109 0632 000 | "w2Zt€7F 4 LIi— LEVER, back safety 1
E-50 | 109 0633 000 | 77 4 3% SPRING, safety 1
E-51 | 9RP 1023 003 | R¥ > 10 "R"PIN 10 1
E-52 | 9FW 1200 003 | & ¥4 % ¢ 12 WASHER, plain ¢ 12 1
E-53 | 109 0916 000 | 7 &—T—.A ARM, shifter |
E-54 | M67 0914 000 | A7V > & SPRING 1
E-55 | M67 0926 000 | & 44 4 WASHER, plain 1
E-56 | M67 0915 000 | & Z4A4 A+ WASHER, plain 1
E-57 | 9BK 0601 683 | 784 FHi b M6 x 16 ¢ BOLT M6 % 16 ¢ 1
E-58 | 109 0634 000 | F=»¥ 7 F A3 PLATE, change |
E-59 | M67 0931 000 | A b wos— STOPPER 1
E-60 | M67 0932 000 | wnY¥Z a4 M5 SCREW M5 1
E-61 | 103 0913 000 | A7V > SPRING 1
E-62 | 9NT 0500 003 | +w b M5 NUT M5 1
E-63 | 9FW 0500 003 | e Z¥A4 % $5 WASHER, plain ¢ 5 2
E-64 | 9ST 0121 203 | 7V E> ¢ 12x12 ¢ | PIN, split 012x12¢) 1
E-65 | 9BK 0601 693 | B Z 82 Y FHRIL S MEx16¢ BOLT M6 % 16 ¢ 2
E-66 | 124 0830 000 |10V v Zwua 10GLIP, black 1
E-67 | 109 1011 001 | ¥ A4 K& ZwFavk ROD, side clutch 2
E-68 | 109 1012 000 | =4 > b JOINT k.

E-69 | 9NT 0800 003 | > b M8 NUT M8 2

E-70 | Mb4 0613 000 | AFY > & SPRING 2

E-71 |9RP 0612 003 | R¥ > 6 "R"PIN 6 2

E-72 | 109 1015 001 | VA RZSwFTA4P— WIRE, side clutch 2 | H20&F~
E-72 | 109 1015 000 | ¥4 KZSwFTA¥— WIRE, side clutch 2 | ~H204F
E-73 | E24 6056 000 | 2> Liv— LEVER, combination 1 | H20%E~
E-73 | E23 1122 004 | a7 L2%— LEVER, combination 1 | ~H204
E-74 | E13 1158 001 | 5 wFLos— LEVER, clutch 1 | 603C
E-74 | E14 6054 000 | 25 wFLos— LEVER, clutch 1 | H205E~




Q=S 95w
21— (O—-5 VD

a2 O—J)VERR
CONTROL GROUP

g\ZQ

2 bO—)VER
« CONTROL GROUP

BILEE| a—F %5 w & = i B 5 =

No. CODE No. PARTS NAME QTY REMARKS
E-74 | E13 1158 001 | 25 w1 os— LEVER, clutch 1| ~H204E4 E 7038
E-75 | M40 0455 000 | Aaw bL7 A ¥— WIRE, throttle 1 | HOE%E~ 603C
E-75 | 108 1311 000 | A b7 A ¥— WIRE, throttle 1

E-76 | M54 0618 000 | N> RuPavh<v—2 MARK 1

E-77 | 8MA 0211 000 | Wv A2 S vF=—2 MARK 1

E-78 | 8MA 0079 000 | m—& ) 2SS wFv—2 MARK 1

E-79 | 8MA 0081 000 | ¥¥ 2 F>Frow—2 MARK 1

E-80 | 8MA 0103 000 | @—& VLos—Faw4w—2 | MARK 1

E-81 | 8MA 0104 000 | o—& VU 74 %¥— VA <w—2| MARK 1

E-82 | 112 0870 000 | W&o ZSwvFv—2 MARK 1




F.

T3 - NIVkRAN— T

~

~

23 BEE&k

ENGINE & BELT COVER TENSION GROUP

¢
o

%o,
W

N

D-16 DtEHY 3V

/Q/D-ED breo a3y

DMC-703

F T - NIbbRAN—-Fooa Bk

« ENGINE & BELT COVER TENSION GROUP

RiiES| a—F &5 il il # i Bkt s &
No. CODE No. PARTS NAME Q TY| REMARKS
F-1 | CEG 0021 580 | =>> >~ GBIBOLN-371 | ENGINE GBISOLN-371 | 1 | H2OfE~  603C
F-1 | CEG 0021 330 | =>> > GMIS2ZLN-37B| ENGINE GMISZLN-37B| 1 | HIMEI2A~603B
F-1 CEG 0020 911 | =>2 > GMIBILN-354 | ENGINE GMISILN-354 1 ~HI5%11H 6038
F- 2 | M88 1321 000 | 7k A= COVER, front I
F-3 |9CR 0601 213 | hZ A% MEBx 12 ¢ SCREW M6 x 12 ¢ 2

F-4 | 128 0713 000 | 2s—2a54 71—} PLATE 1
F- 5 | 9BT 0601 203 | /Kn b M6 x 12 ¢ BOLT M6 x 12 ¢ 2
F- 6 | 9SW 0600 003 | /34t 4H % M6 WASHER, spring M6 2
F-7 | 9NT 0600 003 | +v k M6 NUT M6 2
F-8 | 128 0712 000 | V¥ —A,3— COVER, rear |
F-9 |[9CR 0801 203 | hZ A4 M8 x12¢ SCREW M8 x 12 ¢ 1
F-10 | 108 1421 000 | 7w bhv—2 MARK, front 1
F-11 | 108 1320 002 | =>¥ ~=—2A (@) BASE, engine (front) 1 | HR2EI2A~
F-11 | 108 1320 001 | =¥ ~_—2A (@) BASE, engine (front) 1 | ~HI2%¥11AH
F-12 | 108 1321 002 | =P ~—2 (i%) BASE, engine (rear) 1 | HR2E12A~
F-12 | 108 1321 001 | => o >~_—2 (1) BASE, engine (rear) 1 | ~HI2#E11A
F-13 | 9BK 0803 593 | B33 Y F@OHIL bMEx35¢ | BOLT M8 x35¢ 4
F-14 | 9BK 1001 893 | b Y F@EFENL MMI0Ox18¢ | BOLT MIOx18¢ | 4
F-15 | 108 0857 002 | =>>¥>7—" PULLEY, engine 1 | HI2fE3A~
F-15 | 108 0857 001 | =>>>7—" PULLEY, engine 1 | ~HI2E2R
F-16 | W405B7X045 F— KEY l T2 E
F-17 FA24135 P Sl il WASHER 1 T E
F-18 BOBAOBX16 F b BOLT | S N =]
F-19 | 108 1431 001 |~V bhAH b Y VA ¥ BRACKET 1 | HI3F2H~
F-19 | 108 1431 000 | < bAHZ bYW BRACKET 1 | ~HI3%¥11H
F-19 | 108 0853 001 |~ hAH b1 Wi BRACKET 1
F-19 | 108 0853 001 | =AW hAHZ FY VAHH BRACKET 1 | 703B
F-20 | 9BK 0801 693 | B 33 W F@EHEIL b BOLT 3
F-21 | 108 1433 001 |~ hAH T (vx) SUPPORT, belt (front) 1 | HI74#8H ~
F-21 | 108 1433 000 |~ hAYx (wx) SUPPORT, belt (front) 1 | ~HI7T#7H
F-21 | 108 0856 001 | < hAH=x (vx) SUPPORT, belt (front) 1 | 603B
F-21 | 108 0856 002 |~/ hAHx (wx) SUPPORT, belt (front) 1 | HI7H8A ~ 703B
F-21 | 108 0856 001 |~ hAH T (vx) SUPPORT, belt (front) 1 | ~HI7T&7H 703B
F-22 | 108 1434 000 | <L bhAH T (T x) SUPPORT, belt (upper) 1 | HI3E2H~
F-22 | 108 0854 001 |~ bhAHx (Tx) SUPPORT, belt (upper) 1 | ~HI3EIA
F-22 108 1434 000 |~ hAHx (Tx) SUPPORT, belt (upper) 2 HI4#E7H ~ 703B
F-22 | 108 0854 001 |~V bAY= (1) SUPPORT, belt (upper) 1 | ~HI4E6A 703B
F-23 | M40 0806 000 | ~Jv kAP (X&) SUPPORT, belt (lower) 1 | HITH8A ~ 703B
F-23 | 108 0855 002 |~V haAHL (&) SUPPORT, belt (lower) 1 | ~HI7TH#7RH 7038
F-24 1 108 1432 000 | ) hAH T SUPPORT, belt 1 | HI32H ~




T s BN - g—:%:‘./aizﬁﬁﬁé

F.

IV -NIbbhIN— 723 %
R TENSION GROUP

F.

ENGINE & BELT COVE ENSION GROUP ENGINE & BELT COVE
AligEE| a—F &5 il fih 7 P HH fii &
No. CODE No. PARTS NAME Q TY| REMARKS
F-25 | M88 0853 001 | =¥ ~uLhAHL SUPPORT, engine belt 1
F-26 | 9BK 0801 693 | e S /x32 W F@FN - MEx16¢ | BOLT M8 x 16 ¢ 2
F-27 | 9BK 0802 593 | kS 332 Y F@HRNL M MBx25¢ | BOLT M8 x 25 ¢ 1
F-28 | 109 0811 002 | &x>F 7=V PULLEY, main 1
F-29 | 9BT 0801 603 | A b M8 x 16 ¢ BOLT M8 x 16 ¢ 1
F-30 | 9KY 0504 500 | F— KEY |
F-31 | MO7 0813 000 | 7—YAHTHH % WASHER, pulley tigtening 1
F-32 | 9BK 0601 283 | /sAYFHEN b M6 x 12 ¢ BOLT M6x 12 ¢ 1
F-33 [ 112 0860 000 | T4 V& T a7 —LA0 ARM, tension (low speed) 1
F-34 | M66 0824 000 | 733w A-W ROLLER, tension A-W 1
F-35 | 9RS 1200 005 | AF w7 2 S-12 RING, snap S-12 2
F-36 | 108 0850 003 | 2w Vo5 rar7—A ARM, tension (high speed) 1 | HI748H ~
F-36 | 108 0850 001 | awvZFsryarr—LA ARM, tension (high speed) 1 | ~HI7T&#E7H
F-37 | M66 0825 000 | 7> =>an B-S ROLLER, tension B-S 1
F-38 | 109 0818 002 | 7> =2 UKL b BOLT, tension fittintg 1 | HI7%8H ~
F-38 | 109 0818 001 | 7> =32 hUVIERILb BOLT, tension fittintg 1 | ~HI7T®#7H
F-39 | 109 0819 001 | _AbBA B wIs— STOPPER, belt 1
F-40 | 9BK 1002 583 | /3ax¥YFHiu b  MI0x25¢ | BOLT M10 % 25 ¢ 1
F-41 M71 2122 000 | ~nbAH GRFHDT) SUPPORT, belt (main side) 1
F-42 | 9BK 0801 893 | Z s WFHFE)N b MBEx18¢ BOLT M8 x 18 ¢ 1
F-43 | 9VA 0400 003 | V~ub | LA-40 "V'BELT LA-40 2 | Fpp
F-44 | 9VB (380 003 | Vv~ |k LB-38 "V'BELT LB-38 1 bl P
F-45 | 108 0852 003 |~ b Asx— COVER, belt 1 | HI2&E3H ~
F-45 | 108 0852 002 | ~b bk Ass— COVER, belt 1 | ~HI2®E2H
F-46 | 8MA 0095 000 |~ b Hss—v—2 MARK 1
F-47 | M26 0833 000 | /7 KNOB 2
F-48 | CEG 0021 290 | =>o GM231LN-351 | ENGINE GM23ILN-351| 1 | 703B
DMC-703 F-49 | 98T 1004 003 | Rk MI10 = 40 ¢ BOLT M10 x 40 ¢ 4 | 703B
F-50 | 9FW 1000 003 | e Z¥H % M10 WASHER, plain ~ M10 § | 703B
F-51 | 9SW 1000 003 | 73424 % M10 WASHER, spring  M10 4 | 703B
F-52 | 9NT 1000 003 | +¥ b M16 NUT M16 4 | 703B
F-33 | 109 0825 002 | ==V PULLEY, engine 1 | HI2#3A~ 703B
F-53 | 109 0825 001 | =2 > =) PULLEY, engine 1 | ~HI2%2H 703B
F-54 | 8MA 0096 000 | =) b AHos—v—2 MARK, belt cover 1 |703B
F-55 | 109 0735 001 | 7o b¥HxA & BRACKET 1 |703B
F-56 | 9BK 0601 683 | xFWFDHEL b  Mb6x16¢ BOLT M6 x 16 ¢ 2 | 703B
F-57 | 9BK 0801 693 | Z,spx Y F RN b MEx16¢ BOLT M8 x 16 ¢ 2 | 703B
F-58 [ 109 0736 000 | ~v K> hk 6V-15W LIGHT, head 6V-10W 1 | 703B
F-59 | MO7 0813 000 | 77—V AV W H F WASHER, pulley tigtening 2 | 703B
F-60 | 9BK 0602 083 | /<3 F@HR)NLF MEx20¢ | BOLT M6 x 20 ¢ 2 | 703B
23 - 24 -




F.

T - NIVRAN— - T

>3

315

~
ENGINE & BELT COVER TENSION GROUP

L

|}’ r@_,zz

Blvi
|

D-16 DE&vav

F.

T - NIbkHIN—-

a3 BE

ENGINE & BELT COVER TENSION GROUP

/{ D-20 DEL/3al

J

DMC-703

amEe| a—rF &5 i S # i Bl =
No. CODE No. PARTS NAME Q TY| REMARKS
F-61 | 109 0738 001 | A hAss— COVER, light 1 |703B
F-62 | 109 1417 000 | * A +F=—2 MARK 1 | 7038
F-63 | 90R 0601 213 | hZ A2 A M6x12 ¢ BOLT M6 x 12 ¢ 2 | 703B
F-64 | KW56069AA b A S S MARK 1 |703B
F-65 | KW56070AA NAHART7Z—F 294 %—2 | MARK 1 | 703B
F-65 | KW56256AA NAHARTZ—F 294 %—2| MARK 1 | 603C
F-66 | 8MA 0518 000 | A )s—KwFpPIv—7 MARK 1
F-67 | 8MA 0007 000 | ZZvFvI)s—Fav 4 v—2 | MARK 1
F-68 | S41 1620 000 | C - o~ (RIAREAH~—2) LABEL 1 | H205~ 603C




BRI (%
» WHEEL GROUP

G

DMC-703

L

G ESERRRR

« WHEEL GROUP

RES a—F &5 Hk i % i Bt W #
No. CODE No. PARTS NAME Q TY| REMARKS
G-1 | M58 1111 000 | RA NFa—F TUBE, wheel 2

G-1 | 109 3114 000 | "AVF 2 —7F TUBE, wheel 2 | 703B
G- 2 | M26 1111 000 | EHdhes > PIN, axle 4

G-3 |9RP 1023 003 | RE > ¢ 10 "R"PIN ¢ 10 4

G- 4 | 9BT 1001 203 | A b M10x12¢ | BOLT M10x 12 ¢ 4 | 703B
G-5 | C25 0040 0070 | = LE5df (Z5) (400-7) TIRE ASS'Y L (400-7) 1

G-5 | C25 0040 0080 | = LEidw (Zc) (400-8) TIRE ASS'Y L (400-8) 1 |703B
G- 6 | C25 0040 0071 | = LEEE (45) (400-7) TIRE ASS'Y R (400-7) 1

G- 6 | C25 0040 0081 | = LEidw (f) (400-8) TIRE ASS'Y R (400-8) 1 | 703B
G-7 |C25 0040 0072 | 21 ¥ TIRE 2

G-7 | C25 0040 0082 | %A ¥ TIRE 2 | 703B
G- 8§ | C25 0040 0073 | F2—7F TUBE 2

G- 8 | C25 0040 0083 | F=2—7 TUBE 2 | 703B
G- G | M8I 1124 000 | KA () (300D-7A) WHEEL R (300D-7A) 2

G-9 | C25 0040 0084 | VI (f7) 7077 WHEEL R 2 | 703B
G-10 | M81 1125 000 | &4 N (%) (300D-7B) WHEEL L (300D-7B) 2

G-10 [ C25 0040 0085 | VA (%) WHEEL L 2 | 703B
G-11 | M58 1112 000 | A VKA BOSS, wheel 2

G-12 | 9BT 0802 003 | Ank M§ x 20 ¢ BOLT M8 x 20 ¢ 8

G-13 | 9NT 0800 003 | v b M8 NUT M$ 8

G-14 | 9SW 0800 003 | /344 2 M8 WASHER, spring M8 8




TRm - TERR

H.

7

4

S

10

IS

TR EIEIN

DMC-603C
DMC-703B

=" X
PARTS LIST

2xRSFHENGN

13

tl

ACCESSORY PARTS & TOOL GROUP

——16

H.

JEm - TERIHR
ACCESSORY PARTS & TOOL GROUP

WiLEE| a—F &3 i i % i R fii #
No. CODE Nao. PARTS NAME QTY REMARKS
H-1 [ C29 1101 002 | ANF VW R T SOCKET ASS'Y, culti ]

H- 2 | M09 1411 001 | AVF VA& vk SOCKET, culti ] :
H-3 | 9BT 1203 003 | Kb MI12x30¢ | BOLT MI2x30¢ | 1 B EE2~6
H- 4 | 9BT 1204 003 | &/ b MI12x40¢ | BOLT MI2x40¢ | 1 r7vay
H-5 | 9BT 1206 003 | Kb MI2x60¢ | BOLT MI2Zx60¢ | 2

H- 6 | 9NT 1200 003 | ¥ k M12 NUT M12 2

H- 7 | M26 0414 001 | 2> PIN, king 2

H- 8 | M26 1114 000 | hA — > PIN, wheel 2

H-9 |[9RP 1023 003 | RE> 10 "R"PIN 10 4

H-10 | 9TL 1701 900 | =A,%5- 17 %19 SPANNER 17 %19 1

H-11 | 9TL 1201 400 | As%5 12x 14 SPANNER 12x%14 1

H-12 | 108 9002 003 | ">F hUTYHA LY A4 > 3| MANUAL BOOK, chassis 1

H-13 | 111 1530 001 | 2awods BAG, vinyl 1

H-14 | KN1 2004 CA | Yo7 w b T WRENCH, socket 1

H-15 | KN1 3002 AA | A2V 297 F 5 45— DRIVER®, screw 1

H-16 | KN5 2025 AA | =¥ HURFEASE MANUAL BOOK, engine I




